
AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 1 

 

 
Assembly Manual 

 
 
 

 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 2 

 
Notes 

 
It is the ownerôs responsibility to ensure this model is assembled and fitted out correctly and 
safely. Ensure that your model is capable of safely and reliably lifting the payload you are 
asking it to. This model is dangerous if used in an incorrect manner. Ensure you seek 
assistance from an experienced flyer if you are unsure. Do not fly near people, property or 
highways. Do not fly over people, property or highways.  There may be laws and regulations 
governing the use of this model in your area, seek advice from your authorities if you are 
unsure. 
 
 
Planning your build and installation is key to building a safe and reliable multi rotor. Make sure 
all wiring is of the correct gauge, properly connected, neat and protected from wear/tear and 
radio/electrical interference.  Make sure all the components you use are suitable for the size 
and weight of your multi rotor. 
 
Do not over tighten screws. Use of thread-lock is recommended. 
 
Check this product for damaged hardware, loose joints, missing parts or sharp edges before 
and after assembly and frequently during use. Do not use unless all components are correctly 
fitted and adjusted. Do not use if any parts are missing, damaged or broken. 
 
Assembly is required. Take care when unpacking and assembling; contains small parts and 
sharp edges. 
 

If you require any replacement parts they are all available from AXC Drones.  

http://www.axc-drones.com 

 
 

Contact details 
 
Email 
sales@axc-drones.com 
 
 
Website 
www.axc-drones.com 
 
 

 

http://www.axc-drones.com/
mailto:sales@axc-drones.com
http://www.axc-drones.com/


AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 3 

 

Document Contents 
 

 
Page No  

 
Notes ............................................................................................. 2 
Contact details .............................................................................. 2 
Document Contents ....................................................................... 3 
Package Contents ......................................................................... 4 
Introduction ................................................................................... 6 
Step 1 - Assemble Flight Components .......................................... 7 
Step 2 - Assemble Upper Structure ............................................. 11 
Step 3 - Attach Upper Structure .................................................. 12 
Step 4 - Attach Camera ............................................................... 14 
Step 5 - Attach Battery ................................................................ 18 
Step 6 - Attach Props & Fly! ........................................................ 19 
Flight Controller Setup ................................................................. 19 
Useful Links................................................................................. 19 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 4 

Package Contents 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

Qty Item  

4 Carbon Hoop 

 
1 Base Plate 

 
1 VTX Mount ï 

G10 
 

 
 

1 Polycarbonate 
Canopy 

 

 
3  Hoop 

Spacers 
(plain)  

 
1 Hoop Spacer 

(AXC Logo) 

 
4 Hoop 

Supports 

 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 5 

 

Qty Item  

50 M2 x 4 Pozi CSK Screws 

 
12 M2 x 4 Socket Cap Screws  

 
4 M2.5 x 10 Pozi CSK Screws 

 
4 M2.5 Nylon Nuts 

 
4 M3 x 3.2mm Round Nylon Spacers  

 
4 M2.5 x 6 Hex Standoffs  

 
 

4 M2.5 x 8 Hex Standoffs 
 
 

 
1 12mm Grommet  

 
2 Black Bands Silicone Rubber  

 

2 3M Self-Adhesive Tape  
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 6 

Introduction 

This is a basic assembly manual for the AXC Halo 90 Evolution. It does not 
explain how to connect and setup the Flight controller, ESC, Motors, VTX, RX 
etc.  

We recommend the following components for the AXC Halo 90 Evolution: 

¶ Flight Controller: (1x) FuriousFPV PIKO BLX (20x20mm mounting 
holes) 

¶ ESC: (1x) Sunrise Cicada 10A BLHELI_S 4-IN-1 ESC 2-3S (20x20mm 
mounting holes) 

¶ Props: (4x) FuriousFPV 1935 

¶ Motor: (4x) DYS BE1104 - 6500KV / RotorX RX1105B - 6500kv 

¶ Battery: (1x) 400-500mah 3S Lipo 

¶ RX: (1x) Furious Mini RX for Frsky 

¶ Camera/VTX: (1x) FXT FX806 5.8ghz 25mw 40Ch Detached VTX and 
Camera Combo 

 

https://www.aeroxcraft.com/furious-mini-rx-for-frsky.html


AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 7 

 

Step 1 - Assemble Flight Components 
 
Assemble and setup all the flight components at this stage. Cut wires to 
length and solder in place. Make sure all the wiring is clear of the propellers. 
Being neat and tidy at this stage will help ensure your success! 
 
Mount the Motors 
 
Items Needed: 
Å (16x) M2 x 4mm Pozi CSK screws  
Å (1x) Base Plate 

 
Notes: 
Å Make sure the screws do not damage the internal wires of the motors.  
Å Do not overtighten the screws as it will damage the motor screw 

threads.  
Å Thread-lock will stop screws becoming loose and falling out when there 

are vibrations. Excessive vibrations can occur if you damage a 
propeller. 

 
 

 
 

 
 
The tabs on the Base Plate are to point forwards. It helps to avoid confusion 
later! 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 8 

 
Mount the ESC, Flight Controller, etc 
 
Items Needed: 
 

¶ (4x) M2.5 x 10mm Pozi CSK Screws 

¶ (4x) M2.5 Nylon Nuts 

¶ (4x) M2.5 x 6mm Hex Standoffs 

¶ (4x) M2.5 x 8mm Hex Standoffs 

¶ (4x) M3 x 3.2mm Nylon Spacers  

¶ (1x) 3M Self Adhesive Tape 
 
Notes: 

¶ Make sure the screws and nuts do not cause any electrical short outs.  
 
Mount the 4-in-1 ESC on the base plate using the M2.5 x 10 Pozi CSK screws 
and M3 x 3.2mm nylon spacers. Secure in place using the M2.5 x 6mm hex 
standoffs. 
 

 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 9 

 
 
Trim and solder the motor wires to the ESC.  
 
Solder together the other flight components as needed and attach to the 
frame. 
 
 
 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 10 

Mount the flight controller and the VTX plate using the M2.5 x 8mm hex 
standoffs. Secure with the M2.5 nylon nuts and attach the transmitter to the 
VTX mount using the self-adhesive tape. 
 

 
 

 
 
 
 
 
 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 11 

 

Step 2 - Assemble the Upper Structure 
 
(4x) Carbon Hoops 
(3x) Hoop Spacers (Plain) 
(1x) Hoop Spacer (AXC Logo) 
(4x) Hoop Supports 
(20x) M2 x 4 Pozi CSK Screws 
 
Assemble the parts as in the photo below.  
 

 
 

 
 

 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 12 

Step 3 ï Attach Upper Structure 
 
(8x) M2 x 4mm Socket Cap Screws 
 
Attach the upper structure to the Main Plate with the 8 screws. 
 

 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 13 

 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 14 

Step 4 ï Attach Camera 
 
Items needed: 

¶ (1x) Polycarbonate Canopy 

¶ (1x) 12mm Grommet 

¶ Cyanoacrylate glue  (optional) 
 
The camera is mounted in the polycarbonate canopy with the 12mm grommet. 
 
You can secure the grommet to the canopy using cyanoacrylate glue (super 
glue). It only needs a small drop of glue in the gap and then rotate the 
grommet to distribute the glue.  Make sure you donôt glue your fingers! 
 

 
 
Once the grommet is glued in place, push the camera lens through the 
grommet. 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 15 

 
 
 

 
 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 16 

 
 
 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 17 

Plug the camera lead into the flight controller and slot the canopy into place 
making sure to avoid crushing any wires. The canopy will click into place. 

 
 

 
 
 



AXC HALO 90 Evolution ï FVP Frame - Assembly Manual V1.1 

 
Designs, Images, and Content Copyright © Aeroxcraft Ltd. 2012 ï 2017 
HALO® and AXC® Logo are registered trademarks of Aeroxcraft Ltd.  All rights reserved. 
 

Page 18 

Step 5 ï Attach Battery 
 
(2x) Silicone Bands 
 
The battery is held in place with the silicone rubber bands, they hook onto the 
tabs on the base plate. 
  

 
 
You can add more bands if you need a more secure battery. Extra bands are 
available seperately from AXC Drones. 
 

 
 




